Parts book







Al.
A2,
Bl

B2

Cl.
C2.
C3+
C4.
C5.
C6+

7

7

U,
V1
V2
W1,
W2,
X2,
X3.
X4.

H 3% /CONTENTS

HUKZESS / Machine Dodysessesseseseeseerenveneeneeomeumemmetereereerernensenesnenns 1
FATESS / Table MEChAN]Sm++++ssrreeesreressrersrrreessrreessrenaresesasesennns 3
FEhAEE / Upper shaft mechanismesseseeseereeeececceeaeiieiiiiiniiniicieeen 5
HAFREE / Needle bar mechanismesssesseseeseeseeesanteaiiiiiiiiaiiiiiieiiaane. 7
XiERIEEE (T) / X Feed mechanism (T) seeeeseeeeseseseeeetecateanntiantecnnianns 9
XiERIEEE (T) / X Feed mechanism (T) seeeeseeeeseseseecetecatecnntianteannianns 11
YiZREEE (T) / Y Feed mechanism (T) seeeeeesecresereecaeeeateentaantecnniannns 13
VISRIEEE (T) / Y prime MOver MeChanigmessss-sssseessessssesssessssesssasssans 15
JEEIHAEE (T) / Clamping fixture mechanism (T)seeeseesseeseeeceeeeenn 17
Jednde HALEE (T) / Clamping fixture mechanism (T)seeeseesseeseeeceeeeennt 19
FEEMIEEE / Work clamp lifter mechanisimessssssessessesssseseeseasenvenvenee 21
THIZEE / Lower Shaft MeChanismessssseeeeeereesrenssensssnsssssserneeraeeanenns 23
BTV EE B/ LUDILCALiON+++eerrrerrrrreerrrreersseserssenarereiiseseseesasseeens 925
JEAR LS E (T) / Fusier oil supply mechanism (T)ssesseeeseeesseeecees 27
TELRIEE / Threading mechanismesseeeeeeereereeceecetinciiiiiiiieiieiiiiiiiiee 29
HAEE / Bobbin winder mechanismesssesssseseeseesessesesssiatiatiieiianienns 31
P43 E / Thread trimmer mechanismessssssesseseessesesanrantaniiiiiianinias 33
P43 E (1) / Thread trimmer mechanism (1) seeeeseeeesessecseseesasanaens 35
HLEHE'E / Thread Wiper mechanismessseseeeeeeeeeecencesceieeiieiiiiieiieecnnes 39
WAEEHEE / Tension release mechanismes«---ssssssssssseseereeereemmenseansen. 41
HIFEXEEE (T) / Control box mechanism (T) seeeeseeseesceseennsniaianennn. 43
HIZHEREE / Electric control box mechanismesssessseesessesessesassanaens 45
FIRFEE (T) / Air pressure mechanism (T) seeeeeeeseeccecceeciniiniicieen 47
HAHNEEE / Power supply equipment mechanismesssssssseeeseesseeeeees 49
T%{?ﬁﬁ%% / Operation interface mechanism .............................. 51
KIEMIEE / External work clamp mechanisimessse-sessssssseseeseesenvenvence 53
HLZEES S / Talbe mechanismessseseeseesseaeseeteateaeestiatiatiitiinnintaiacnn 55
iﬁﬂbéﬁ%% / Auxiliary platen mechanism .................................. 57
BIETEEE / Front desk mechanismessseseseeeeseseeeeeeseeeenatianteiniaannaans 59
WrZk /KN 2EH / Thread breakage detector mechanismesssesseeseeseeeseeens 61
BT/ Blow MECHANISH e eereeerernrennennsennssnssseanerseereeemeemmenseansonss 63
EHIFEDEEE / Operation interface D mechanismesssseseeseeseeeseeneennen 65
HEESEE / Point pen mechanismeseeeeeeseerceeeeecitiniiiiiiiiiiiieiiiciaine 67
JRREMZEE / Bottom line detection mechanismessseeseeseesseeseennenne. 69
B M/ ACCESSOTI@Se+eereesersneereatteteateeenertaatententncntertattotenssnesnannanns 71

THEE V52 / Gauge parts Listereeesesesesesrsreneeeesennnnniuieieeeininenns 73



597 / Machine body

2
RYA
H

Al. MUK

13

12




Al. Ml4EE4 / Machine body

Fs

Gie)

&
ol

No. Part. No. T B NAME OF PARTS Amt. HiE

1 S04028  |HEEIM5 X8 Screw M5x8 3

2 303883 IR Panel 1 41812211
3 41812212 |HRI K Panel gasket 1

4 41722009 |5 )7 %E13 Rubber stopperl3 2

5 10122005 |2 Hole plug 7

6 301760 PR AT & Take-up lever protecting cover 1 13512006
7 S04078  |WEETM4 X8 Screw M4 X8 1

8 41722003  |#% )% %€10. 5 Rubber stopper 10.5 3

9 417S30025 | hEH4: (5 EE) M4 X 10DB Blot (with washer) M4X10DB 4

10 304206  |YHER Y middle window panel 1 41812088
11 14222007 | EEtg R %€ Upper rubber 1

12 S04028  |BZ%TM5X 8 Screw M5X8 4

13 304570 | FEAR Up cover plate 1 41812602
14 30337001 | FitnE Trademark card 1

15 41722004 |#5 7 %E15.5 Rubber stopper 15.5 3

16 14222007 | bEt5 k%€ Upper rubber 1

17 20131063 |Z=&pE Warning sign 1

18 | 41737001 | HSpm model card 1

19 S04099  |HZEIM6 X 16 Screw M6X 16 4

20 41811211 | HikE Motor cover 1

21 | 417530025 |#Z#% iy #F&) M4 X 10DB Blot (with washer) M5X12 2

22 41828611 | “FHEM5 Flat washer M5 2

23 304569 | HEIEFBIA T Electric control box dust cover 1 41812601
24 S05068 | HEFEM5 X 20 Blot M5X20 2

25 | 41812222 |HriEkk Plate nut 2

26 S05123  |HEAEM5 X 12 Blot M5X12 2

27 41828611 | “FHEM5 Flat washer M5 2

28 | 41828611 |“FHEMS Flat washer M5 2

29 S05123  MEAEM5X 12 Blot M5X12 2




Izéj\ / Table mechanism

2
RYA
H

A2, ESH




A2. EETHEPS / Table mechanism

Fs

Gie)

g

No. Part. No. T B NAME OF PARTS Amt. HIE
1 41832601 |FE &M Main table 1
2 S05068 | BZ%TM5X 20 Screw M5X20 4
3 304573 | FEE1HI G SCHERK Main table back support plate 2 41812606
4 41828611 |“F-EFEIM5 Flat washer M5 8
5 407N01001 | H BHBERIMS Self-locking nut M5 8
6 417530304 | hEFE (v 2 F8)) M6 X 20 Blot (with washer) M6X20 16
7 41811601 | PN7SMAMEFEMERE 2 55 Hexagon socket blot M5 dust cover 23
8 S05068  HZETM5X 20 Screw M5X 20 4
9 S05124  [HEHEM5X 16 Blot M5X 16 2
10 | 41812605 |3 & T H SC 4R Main table Middle support plate 2
11 | 417S30036 |[$BF% Gy 5B ) M5 X 12 Blot (with washer) M5X12 4
12 41832603 |PIZER Tangential cover 1
13 S02039  |HZATM4 X9 Screw M4 X9 6
14 41727013 |35 Spring 1
15 S05068  BZETM5X 20 Screw M5X 20 4
16 304173 |HIER Front window plate 1 41812509
17 41828611 | “FHEM5 Flat washer M5 4
18 | 407N01001 | HBHERIM5 Self-locked nut M5 4
19 304886 | 5 1HI AT S AEAR Main table front support plate 1 41812658
20 418516015 |EALIRLIEM4 Knurled threaded sleeve M4 14
21 418516014 | BIEHELIEMG Knurled threaded sleeve M6 8
22 S02039  |BRE4TM4 X9 Screw M4 X9 2
23 41832604 |[ATE=E Circle cover plate 1
24 41832602 | JiEMR AR Hook cover plate 1
25 915624  |HWiRk15X1 Magnet 15X 1 4
26 915624  |WEEk15X1 Magnet 15X 1 4
27 S05068  HZETM5 X 20 Screw M5X 20 3
28 S05010  |HZETM4X 12 Screw M4 X 12 2
29 | 42230822 | “AHLCQ2A12-15D Cylinder CQ2A12-15D 1
30 | 41845231 | $#%:3LASL4-M5 Connestor ASL4-M5 2
31 304571 | FE B SCIER Main table left support plate 1 41812603
32 304572 | FEBHA SCHEK Main table right support plate 1 41812604
33 | 417S30037 HEAEM6X 14 Blot M6X 14 8
34 S05123  |HEAEM5X 12 Blot M5X12 12
35 | 41828611 | “FHEM5 Flat washer M5 12
36 W01009 | #AE5 Washer 5 4
37 S05120  |BZHEM5 X8 Blot M5X8 4
38 304586 SR ERRER Support plate connecting plate 1 41812622
39 | 407N01001 | [ #HEEEMS Self-locking nut 3
40 304719 AN S Right side reinforcement support 1 41812642
41 41828611 | “FHEM5 Flat washer M5 6
42 S05123  |HZAEM5 X 12 Blot M5X 12 6
43 304718 | 7ChnfE % Left side reinforcement support 1 41812641
44 S05123 | HEAEM5X 12 Blot M5X12 8
45 | 41828611 | “F-HJEM5 Flat washer M5 8
46 41812643 |LIEEBAR L shape connection plate 2
47 S05136  HZETM6X 8 Screw M6 X8 4
48 S05124  MEHEM5X 16 Blot M5X 16 1




Bl1. J:ﬂh’l%éﬁ / Upper shaft mechanism




Bl. E#i3EE / Upper shaft mechanism

?ﬁ Paﬁﬁo_ FIWHLIR NAME OF PARTS ﬁéﬁ B
1 41802601 | [-%h Main shaft 1
2 B10014 | %h&6904DDUNR Bearing 6904DDUNR 1
3 B06005 | fli#A&R-6904DDU Bearing R-6904DDU 1
4 41803211 |4h&E Bearingbush—A 1
5 S10019  |#Z4TM6 X6 Screw M6 X6 2
6 41803219 |HBLIKSN%H Bobbin winder driving wheel 1
7 S09019  HZETM5X 5 Screw M5X5 2
8 40325010 | LFhEEBh 5 Geara 1
9 S09019  [#Z4TM5 X5 Screw M5X5 2
10 41803212 |4hi&RE Bearingbush—A 1
11 B01024  |%hK68047 Bearing 68047 1
12 S10019  |#Z4TM6 X6 Screw M6X6 2
13 41803212 |4h&E Bearingbush—A 1
14 | 41801049 | b#hfhR 73 Upper shaft bearing support frame 1
15 | 417530306 |#ZEA4e (G748 M5 X 15 Bolt socket (s/p washer) M5X15 3
16 41801048 | b Fhi % A S 5 Upper shaft bearing support 1
17 S05124  |BEHEM5 X 16 Bolt M5X 16 4
18 W01009 | #AJE5 Washer 5 4
19 41803212 |4h&E Bearingbush—A 1
20 S10019  |#Z4TM6 X6 Screw M6 X6 6
21 B01029 | 4hK6204 Bearing 6204 1
22 | 41835501 | [AIHA20-575-S5M Timing belt 1
23 | 4183502000 | b%h[E 5404 Upper shaft synchronous gear assembly| 1
24 B02007 | %#h&6305NR Bearing 6305NR 1
25 | 41803214 | BEHHESHAGA Coupling hoop A 1
26 40322028 VR ES Damping rubber 1
27 | 41803215 | BEHH2SH5HD Coupling hoop B 1
28 S10024  HZETM6X 10 Screw M6 X6 4
29 S05124  MEHEM5X 16 Bolt M5X 16 4
30 40325011 | FHeHhk%Ee Gearb 1
31 S09019  [#Z4TM5 X5 Screw M5X5 2
32 41803020 |FiHHEBR Handwheel sleeve B 1
33 S10019  |#Z4TM6 X6 Screw M6 X6 1
34 41827214 | FRepEE Handwheel spring 1
35 41802212 | F-He % Handwheel shaft 1
36 P03002 444X 16 Pin 4X 16 1
37 | 40311003 | F# Handwheel 1
38 | 403511003 |FEe[H e i24%] Set-screw 1
39 41833212 | EHHLHL Main shaft motor 1




B2. #FFF3EE / Needle bar mechanism

12

11

10




B2. £#F3EE / Needle bar mechanism

Fs
No.

— =
— o |© |0 |0 01 W DD

el el el el e e e L
O 00 1 3 O O = w N

il
Part. No.
41804011
135511002
101515004
116514003
41709002

S05118
41709001
41704100

S04078

417515002
42217503

S09019
42203508
41702061
41703005

S10019

4183801100
14183800100
141828001
S09006

e E

ARARLL]

BT AT iAW S 1L MR ET
E1FT AW S5 [ B 4T
EF AT MO A5 B AL IRET
1B 5 A B

BEFEMA X 16

NEEEN

B AR RSk

BEATMA X 8

BT SM3. 57-40X 4. 5
WLEFDP X 5 9t
BEETM5 X 5
EMHEHED

BT AT

EMFF B UK

BEETM6 X 6

PR IEAT A AFA

PR IEATHAFC
AT HH A 2 ]
BEATMA X 4

NAME OF PARTS

Needle bar crank
Needle bar crank set screw
Needle bar crank fastens screw
Needle bar crank pin set screw
Slide block guide
Bolt M4X16
Slide block
Needle bar guide
Screw M4 X8
Screw SM3.57-40X4.5
Needle DPX5 9#
Screw M5X5
Needle bar bush D
Needle bar
Needle bar bush UK
Screw M6X6
Threadtakeupcompl A
Threadtakeupcompl C
Washer
Screw M4 X4

HE
Amt.

el el i e e e e e L R L R R D R e e

(L)
(L)
@)




Cl. XaZ®RlEEH (T) / X Feed mechanism (T)




Cl. XiZ¥l3EHE (T) / X Feed mechanism (T)

Gl FHAF LR NAME OF PARTS AR g
No. Part. No. Amt.
1 41811022 | £:##4030 Trunking 4030 1
2 S05057  |#ZEETM4 X6 Screw M4 X6 3
3 W01001 | “F#AE4 Plain washer4 3
4 | 425510001 | J5 T2 REHR Square nut block 7
5 41842509 | /N TEBERIAR Panzer chain Baffle 1
6 41728024 | #JE4 Plain washer4 4
7 417515008 |HZ%£TM4 X 8 Screw M4 X8 4
8 NO8008 | H R REM3 Nut M3 2
9 S02127 | PTSKEREIM3 X 10 Screw M3X 10 2
10 | 4184205000 |[F]:5HFikRIR LA Synchoronous belt feed mechanism 1
11 141831028 |3M200 & 1B H5 IR 7 50 3M200 series Anti—skid Tape 50 1
12 | 4253000400 |K2&HMIRAIAL fHAe Magnetic inductor 1
13 S05035  |MEETM5 X 25 Screw M5X25 2
14 S05124  |#ZFEM5 X 16 Screw M5X 16 2
15 41833500 | HEZH HLAL X stepper motor 1
16 10122005 |3 Dust plug 1
17 41837614 | HLAKBH PRI Mechanical anti-collision labeling | 2
18 41842505 | A A & R Connecting block of guide and module 2
19 41728033 | AP Washer 6
20 S05111  |#Z2HEM6 X 20 Bolt M6X20 2
21 S05111  |[#Z2HEM6 X 20 Bolt M6X20 4
22 | 41826011 | [AAEH4ME X 15 Pin 6X15 6
23 | 425510001 | J5TEuEREER Square nut block 16
24 S05057  |#ZEETM4 X6 Bolt M4X6 16
25 | 41842506 | ‘SR E R Shim 2
26 141842001 |XAL /228 223 X Sensor mounting plate 1
27 S05128  |#24TM4 X 16 Screw M4 X 16 2
28 W01001 | “FAFE4 Plain washer4 2
29 | 41730851 |fflERas Sensor 1
30 S04076  |[#Z4TM3 X8 Screw M3X8 1
31 S02039  |[#Z4TM4 X9 Screw M4X9 4

10



C2. XiZERIEEE (T) / X Feed mechanism (T)

11



C2. XiXHklHEE (T) / X Feed mechanism (T)

Fs

Gie)

g

No. Part. No. T B NAME OF PARTS Amt. HiE
1 41842500 | Beam 1
2 S17013  |MB4TM4 X6 Screw M4 X6 12
3 42512019 WNEFE SRR Gear box cover plate 3
4 42501008 | X[EIE T shECHE X Synchronizing wheel box 1
5 41842501 | EHEZEREMR Press frame Connecting 1
6 42526010  |[F25 70 H B8 Synchoronous belt pin 2
7 S05010  |#EETM4 X 12 Screw M4X 12 2
8 S05116  HZ4TM4 X8 Screw M4 X8 8
9 42547003 | XN ik Ek Magnet 1
10 S05059  |HEETM4 X 12 Screw M4 X 12 1
11 42526011 | [FlBH4H Synchoronous belt pin 2
12 42512020 |[FIAH40 Synchoronous belt clasp 2
13 S05152  |HZETM6 X 65 Screw M6 X 65 2
14 | 41824500 |X5#h X Guide 1
15 S05058  BZETM4X 10 Screw M4 X 10 31
16 | 425510001 |J5JRHEEFE Square nut block 31
17 W03008 VigiZle) Wave washer 3
18 | 4253500700 | F B4 2HAt Driving Synchronizing wheel 1
19 B01010 | %#h7K6003 Bearing 6003 4
20 | 409514001 |'"X5ERZETSMI/4X 40X 6 Screw SM1/4X40X6 3
21 42525004  |ZREh A EE Driving gear 1
22 42512023 | %l 25 Bearing cover plate 1
23 S05034  [#Z4TM5 X 15 Screw M5X 15 2
24 42525005 | #iBhikEe Passive gear 1
25 | 409514001 |'"X5ERZETSMI/4 X 40X 6 Screw SM1/4X40X6 2
26 | 42529001 |ECAEFL TR Washer 1
27 KO1006  |B#E5X5X 16 Key 5X5X 16 1
28 | 4253500900 |X[E]5 gk sh4H A X Synchronizing wheel box 1
29 | 41835500 | XHh[EIH A X Synchronizing 1
30 42501007  |[5%CHH Gear box 1
31 | 701S13045 |#EATM5X60 Screw M5X60 8

12



C3. YiEKIEEEH (T) / Y Feed mechanism (T)

/

13



C3. YiXRI3EE (T) / Y Feed mechanism (T)

Fs

Gie)

g

No. Part. No. T B NAME OF PARTS Amt. HiE
1 41802222  |YIKZ Y driving shaft 1
2 4183521100 |YMBIIEZER2H1F Y Slave synchronous gear assembly 1
3 S10024  |BZEIM6 X 10 Screw M6X 10 2
4 S10009 [ 357 5 E BT M6 X 8 Concave end set screw M6XS8 2
5 | 418530218 |ME4TM4 X7 Screw M4 X7 8
6 41801212  |Y[RE2B % s Y Synchronous wheel seat 4
7 | 421S13036 | HEET A5 M6 X 25 Screw with mat M6X25 16
8 41826213  |[EIFE4H8 X 20 Round pin 8X20 2
9 B01030 | H#h#600377 Bearing6003ZZ 8
10 | 4183521300 |Yi&kHFEEHH4F Y Feed synchronous wheel assembly 4
11 S10019  |#Z4TM6 X6 Screw M6 X6 8
12 | 403514018 |HB4T Screw 8
13 41835015 |\ Yi&ERHA D Hr Y Feed synchronous belt 2
14 S05121  |#ZEIM5 X 10 Screw M5X 10 16
15 | 41842507 |V /¢ Heds i Y Left slider coupling seat 1
15 41842508 | YA Wy HLEEE A Y Right slider coupling seat 1
16 | 421S17009 [HE4TM5X10 Screw M5X 10 2
17 | 41812159 | YiXEHER AR Y Feed induction plate 1
18 S05124  HEHEM5X 16 Bolt M5X 16 10
19 | 41812226 |ZEMR Stage plank 2
20 41812227 \Y[EIZE T A TE et Y Synchronous toothed splint 2
21 S05094  |BRETM3 X8 Screw M3X8 24
23 S05094  |HZEIM3 X8 Screw M3 X8 4
24 41812228 |Y[AIH4 ek Y Synchronous clamp 2
25 | 42224513 Y& Y direction 2
26 S05124  |BZHEM5 X 16 Bolt M5X 16 22
27 S04076  |HZEIM3 X8 Screw M3 X8 1
28 41730851 |f&)kas Sensor 1
29 | 141812020 |Yf&RK 8% REMB Y Sensor mounting plate B 1
30 | 417530302 |4 ke (A PE ) M4 X 12 Bolt (with Washer) M4X12 2
31 | 417S30036 |HZ%£TM5X 16 Screw M5X 16 2
32 | 407N01001 | H#i4Z RIS Self-locking nut M5 2
33 S05218  |HEETM5 X 22 Screw M5X 22 2
34 | 41812158 |\YSHUIRAIHK Y Guide limit plate 2
35 S05088  |HZETM6 X 45 Screw M6 X 45 2
36 NO1021  |HEEFM6 Nut M6 4
37 | 41728004 | #ApE Gasket 2
38 41802214  |Y[FE5e 7 i i Y Synchronous wheel fulcrum shaft | 2
40 | 425510001 |77 T2 EEHR Square nut block 2
41 41728024 |HBL4 Gasket L4 2
42 S05116  |MEMEM4 X8 Bolt M4X8 2
44 S05010  |MEETM4 X 12 Screw M4X 12 2
45 | 41811027 | ¥RMHEHE1825 Plastic drag chain 1825 1
46 | 41812141 | YHEBERT 42 Y Chain bracket 1
47 | 407N01002 | H4HHZREM4 Self-locking nut M4 2
48 41812134 | YHu%E 5 48 Y Chain back bracket 1
49 | 417S30302 |WRET Gy HE) M4 X 12 Screw (with Washer) M4X12 2
50 S05115  |[424TM4 X 6 Screw M4 X6 2
51 S05115 | HEFEM4 X6 Screw M4 X6 1
52 W01001  |MATHT M4 gasket 1
53 41312089 |£k k& Cord grip 1
54 908472 | & 16 Reticulation 1

14



C4. YiERIEEEH (T) / Y prime mover mechanism (T)

15



C4. YiERI3EE (T) / Y prime mover mechanism (T)

?ﬁ Paﬁﬁo_ FIWHLIR NAME OF PARTS ﬁéﬁ B
1 41830015 YA HEFEALB Y scale step motor 1
2 SO5111  |BEHEM6 X 20 Bolt M6 X 20 4
3 41835216  |Y[AAH5M Y scale Belt 1
4 S10019  |#Z4TM6 X6 Screw M6X6 2
5 | 403514018 24T Screw 2
6 41835217  |YERZ[FBH20 Y wheel 1
7 41828211 |[FB4+4%i4 Wheel 1
8 41801215  |YEEHL S 4% Y Motor Stand Base 1
9 NO1021  |HERFM6 Nut M6 2
10 W01003 M6 Washer 1
11 S05088  |BZ%TM6 X 45 Screw M6X45 1
12 B10012 | #h&K6004Z7N Bearing 1
13 SO5111 | HEAEM6 X 20 Bolt M6X20 4
14 41826221 |ENI4H5 Position Pin 2
15 | 41812230 |V AL 3 22 B AR Y motor Install plate 1
16 | 41728032 |#H[E Washer 4
17 | 41801601 |Yig'E#t < e Y Base 2
18 S09019  HZETM5X 5 Screw M5X5 4
19 S05110  HZETM6X 12 Screw M6X 12 8
20 | 41802012 |Y3k'ZEAsHh Y Shaft 2
21 B04038 | ER#li#619/8 Bearing 4
22 | 41803011 Y34t Y Wheel 2
23 | 41728031 H|E Washer 2
24 SO5111 | HEAEM6 X 20 Bolt M6X20 2
25 S05040  |HZEFEM6 X 16 Bolt M6X 16 4
26 W01003 MeH Washer 2
27 | 41801213 |V iae Belt adjuster 1
28 S05110  [#Z24TM6 X 12 Screw M6X 12 4
29 SO5111 | HEAEM6 X 20 Bolt M6X20 4
30 41801607 |z 34N =2 28 Installation plate reinforce shaft 1

16



e HAE'E (T) / Clamping fixture mechanism (T)

I
=

Co. &

17



C5. EERXHEHREE (T) / Clamping fixture mechanism (T)

?f Paﬁﬁo_ FIWHLIR NAME OF PARTS ﬁéﬁ B
1 41836501 |EHE3LPU4 Weasand connector PU4 2
2 41845223 | SAF d4X 2. 5iE WA Blue weasand $4X2.5 1.2
3 41845224 | RE d4X2. hEM Black weasand $4X2.5 1.2
4 41811500 |/NHTEEE Panzer chain 1
5 S02127  |PKIBEETM3 X 10 Screw M3X 10 2
6 41842504 | HE4E SR Panzer chain plate 1
7 NO8008 | [ 4fikEL£FM3 Nut M3 2
8 141831029 [3M200 & 51 5 5 X 117 25 3M200 series Anti-skid Tape 25 1
9 | 407S17001 |YT<HZATMAX 10 Screw M4 X 10 4
10 42536004 | EREL Weasand connector 2
11 S05124  |BE4TM5X 16 Screw M5X 16 16
12 | 41842503 |Hfi%E S Panzer chain Shim 4
13 | 41845223 A4 b4X2. 5% Blue weasand &4X2.5 1
14 | 41845224 /S5 b4X2. 5HAh Black weasand &4X2.5 1
15 42536003 A EREL Weasand connector 6
16 | 41842502 | FRAELE Press frame 1
17 | 4254500400 AT Cylinder 4
18 S09019  |HEEIM5 X5 Screw M5X5 1
19 | 42512028 | BEA S Limit bearing 1
20 | 42526008 |FRAf7EY Limit pin 1
21 S05059  |MEETM4 X 12 Screw M4X 12 4
22 S05124  |BE4TM5X 16 Screw M5X 16 8
23 | 41728028 |#[E5 Washer 5 8
24 | 41826211 Ttk Column 2
25 | 41812258 | THiAEHELZeEEM Column Cylinder plate 2
26 | 41830211 |<T Cylinder 2
27 | 42230519  |fA 8 LM-5HLH-4 Weasand connector M-5HLH-4 2
28 S05215 | HEFEM3 X 26 Bolt M3X26 8
29 | 407N01001 | H4HEEERM5 Self locking nut M5 4
30 | 41828612 |FHJE Washer 4
31 S05218 | BEETM5 X 22 Screw M5X22 4

18



C6. FfNFEBEEH (T) / Clamping fixture mechanism (T)

19



C6. EIMFEIEE (T) / Clamping fixture mechanism (T)

s

Gae)

&

No. Part. No. FAFBTR NAME OF PARTS Amt. &I
1 41836501 |&H:3LPU4 Weasand connector PU4 2
2 41845223 | R4 &4 X 2. 5iE A Blue weasand $4X2.5 1.2
3 41845224 |5 d4X2. 5B Black weasand $4X2.5 1.2
4 41811500 |/NH 70 4% Panzer chain 1
5 S02127 PSR IEETM3 X 10 Screw M3X 10 2
6 NO8008  |HEREM3 Nut M3 2
7 42536003 | &k Weasand connector 2
8 S05121 BEFEM5 X 10 Bolt M5X10 12
9 41842218 |Je HiZEHARB Clamp Connection plate B 2
10 W01009 [ 5 Washer 8
11 S05124 HEFEMS X 16 Bolt M5X 16 8
12 42212813 | R'EAT Press bar 2
13 42228811 |HEzhEpE Moving washer 6
14 42212538 | Je H 2235 L Clamp Installation board L 2
15 42212607 | F'EATH4HR Press bar Baffle 2
16 S05123  [WRFEM5 X 12 Bolt M5X 12 6
17 | 42226811 | 3%3L4 Pin 2
18 401727 |3k Connecter 2
19 41730441 |\ K{LCUL6-15D Cylinder CU16-15D 2
20 42536004 |k Weasand connector 2
21 42128003  |[#E Washer 4
22 W02008 | R EE2-4 Spring Washer 4
23 S05065 B2ETM4 X 40 Screw M4X40 4
24 41711014 |HEZ8326. 4 Cord grip 6.4 3
25 | 417530025 |WEFE (i #E) M4 X 10 Bolt M4X 10 3
26 41842510 |FeH4n Panzer chain Shim 3
27 41842504 |HaBE SR Panzer chain plate 1
28 407504001 | YTKUZETMA X 16 Screw M4X 16 3
29 | 141831029 [3M200 % ¥1/Bh v 525 3M200 series Anti—skid Tape 25 1
30 41845224 |SE d4X2. 5 Black weasand $4X2.5 1
31 41845223 | R4 &4 X 2. 5iE A Blue weasand $4X2.5 1
32 141812049 |#4k Filler piece 1
33 | 141812048 | AN ST Clamp inductor 1
34 141842007 | % e Support block 1
35 W01001 S 4 Plain washer 4 2
36 S05116  |#RETM4 X8 Screw M4X8 2
37 S02039  |#RETM4 X9 Screw M4X9 1

20



D. 8 EHIZEE / Work clamp lifter mechanism

— 14

16

16
18
15

17

21




D. #HEHIFEE / Work clamp lifter mechanism
?f Paﬁﬁo_ FIWHLIR NAME OF PARTS ﬁéﬁ B
1 41833611 | A & T EHL Motor for Mid-Presser foot 1
2 S05123  |HEAEM5X 12 Blot M5X12 4
3 41812645 | A1 s JHTE L 22 35 g Motor installation plate 1
4 S05124  [HEHEM5X 16 Blot M5X 16 4
5 S09019  HZETM5X 5 Screw M5X5 2
6 41804601 | & BIFEAT Rocker rod 1
7 S05004  |BEETM5X 14 Screw M5X 14 1
8 B04037 | ERK#li#K61800 Ball Bearing 61800 1
9 B04036 | ERK#ili#K61900 Ball Bearing 61900 1
10 | 41805212 | & BIFEAT Connecting rod 1
11 41826212  |FEFF4Y Pin 2
12 41809211 | RTS8 Needle bar guide bracket 1
13 | 41803031 | EfFHIE Presser bar bush 1 41703015
14 | 41802228 |JE'EAFD Press bar D 1
15 42216505 | A Mid-presser foot 1
16 | 41728025 |F#R[EL3.5 Washer 1
17 41712009 |I¥52: Finger shield 1
18 | 417S15011 |#Z4TSM3. 57X 12 Screw SM3. 57X 12 1
19 303887 | H M 75 Side cover 1 41812259
20 | 417530025 |#ZEAe (7 HE) M4 X 10DB Blot 4
21 S05133  |HEAEMA X 12 Blot M4X12 1
22 S09019  |#R4TM5 X5 Screw M5X5 1
23 41822101 |BKE Rubber pad 1
24 | 41822612 | J#9-15-4 0il seal 1

22



E. THIZEE / Lower shaft mechanism

23



E. FH#3EE / Lower shaft mechanism

?ﬁ Paﬁﬁo_ FEMLR NAME OF PARTS ﬁéﬁ #VE
1 41802602 |[FI% T4 Synchronous lower shaft 1
2 41722004  |#5 7% Rubber plug 1
3 42203516 | [A]BEhEhE Synchronous shaft sleeve 1
4 B04017 Ih 7% 60017 Bearing 60017 1
5 | 1142500100 | KikkedifF Large gear assembly 1
6 101515002 | &R} 4T BBl g 4T Feed shaft baffle screw 4
7 13703034 | FEshimtE Lower drive shaft oil seal jacket 1
8 13722022 |6 i Lift shaft oil seal 1
9 B01030 7% 6003727 Bearing 6003ZZ 1
10 11403013 |IERIIKB) lidh AL Feed drive shaft bearing sleeve 3
11 101515002 |k} 4T Bl g 4T Feed shaft baffle screw 6
12 S05084  |MEETM6 X 25 Screw M6 X 25 2
13 41728032 | #v Washer 2
14 41801602 | T HhA& 28 Lower bearing holder 1
15 B10012 b 7% 6004ZZN Bearing 6004ZZN 1
16 S10019  [HEETM6X6 Screw M6 X6 2
17 41835018 | F[EIE# Lower synchronous wheel 1
18 41802502 | F#hC Lower shaft C 1
19 | 101530005 | PR imEE] Lower shaft oil limit screw 1
20 13823001 | T %l PR v o> Lower shaft oil limiting core 1
21 42218002 | HROEHM Bobbin cover assembly 1
22 10818501 |#&ith Bobbin 1
23 42218003 | JiERLHA: Hook component 1
21 13818003 | #25% (1. 3fi%) Bobbin cover (1.3 multiple) 1 (L)
22 | 13818002 |#Rth (1. 3f%) Bobbin (1.3 multiple) 1 (L)
23 13818001 | JiE#s (1. 31%) Hook component (1.3 multiple) 1 (L)
24 | 11522001 |y 0il seal 1
25 42203509 | FHIATHHE Lower shaft front sleeve 1
26 | 1142201400 | % H0 %2 i 3t Lower shaft front sleeve oil seal 1
27 11510001 | /™% Cam 1
28 | 11309030 | fhECTIAE Cam shore 2
29 11403016 | FHhfhxE Lower shaft bearing sleeve 1
30 113514002 |#24TSM11/64 (40) X 5.5 Screw SM11/64(40) X5.5 2
31 11424001 | %7&6901 Bearing 6901 1
32 | 1142201600 |jih3teH 4 0il seal components 1
33 11503018 | HEtR il o ih & Bobbin shaft back shaft sleeve 1
34 11425002 | FhHAHA Helical gear A 1
35 42212542 | 5KEEe 4 Tensioning wheel holder 1
36 417513301 |#EFEM5X 12 Bolt M5X12 2
37 41728001 |“FHPE 10 Flat washer 10 2
38 B01025 576200 Bearing 6200 2
39 | 42226506 | GK'E4H Tensioning shaft 1
40 42209549 | FTT L Adjusting block 1
41 S10033 B24ETM6 X 30 Screw M6X30 1
42 407504001 |#Z£TM4 X 16 Screw M4X16 2
43 S05124  [MEHEM5X 16 Screw M5X 16 2
44 | 116514005 |HZ£TSM1/4(40) X10 Screw SM1/4(40) X 10 2
45 001142 OFE Bl O-ring 1
46 B01010 7% 600375 1EBh IR Bearing 6003 with a snap ring 1
47 41803611 |[FIEkihih&AE Bearing sleeve 1
48 B10014 15k 7% 6904DDUNR Bearing 6904DDUNR 1

24



F1. ﬁi/ﬂﬂ/lﬂ{%%% / Lubrication mechanism

25



F1. ftyhyEME3EE / Lubrication

mechanism

e
No.

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

5
Part. No.
4181250500
417530302
40311010
40311011
S04082
41812502
12921005
12936003
41812501
417513301
S02039
S05116
41828611
11401020
12912038
12921006
12936004
42209655
41722031
41711022
41711004
417530025
S10007
12923018
41812647
S05116
41812511
S05116
10128015
114511011

T BIR

& AR A

S (s 2 B M4 X 12
Ak

Feh A

H2ATM3 X 6
ke

geJe e (d4X & 6)
THMEE3. 8

e

HEETM5 X 12

H2ATMA X9
HEETM4A X 8

T2 EEIMb

7R

T

geJe e (d6X ¢ 8)
T

RS

i

E=lal

T 5

BRET Criy 4 J8]) M4 X 10DB
1] 355 2% o WA TM4 X 4
W4 x4

JE AR 4 ¥ A

HEAEM4A X 8
TEAR £ B

HEAEMA X 8

WR LA G s H

A AR T IRET

NAME OF PARTS

0il storage panel assembly
Bolts (with washer) M4X12
0il can joint
Contacting oil can
Screw M3X6
Gear box gasket
Vinylon tubing (d4X $6)
Nozzle tube 3.8
Gear case cover
Screw M5X 12
Screw M4X9
Screw M4X8
Flat washer Mb
Magnet
Tubing clamps
Vinylon tubing (&6X &8)
Nozzle tube
0il window case
Rubber ring
Catch
0il window cover
Screw (with washer) M4X10DB
Concave end set screw M4 X4
0il thread 4X4
Bottom oil baffle plate
Bolts M4X8
0il baffle plate
Bolt M4 X8
Thread pin rubber washer
Gear box cover screw

&

[«) (e)
Uy U [FUNI FUNNS e o D [ ru ey [FUNey iCauly (PRI N, ) (YN (PRGN [ U ) (YU
- —_

— LD = = = =N

0.1

— =R DN DN

&k

26



F2 ﬁ}%*ﬁfﬁ/m’%ﬁ (T) / Fusier oil supply mechanism (T)

27



F2. HeROtmEEE (T) / Fusier oil

supply mechanism (T)

Fs

iae)

No. Part. No. FHprE NAME OF PARTS Amt. HIE
1 42203509 | FHhETHE Lower shaft front sleeve 1
2 10526003 | F:%E Plunger 1
3 41827213 | fFEZEFE Plunger spring 1
4 10122010 |0fE[E O-ring 1
5 114S30010 |3 e bR ET Socket screw 1
6 114830009 Mg ERSE Lubrication connector 1
7 11412055 | &5, Tl R& 5.7 0il tube clamp spring 7
8 12921002 |4EJe i (03X b 5) Vinylon oil tube (d3X d5) 0.2
9 | 101S11004 24T Screw 1
10 41836615 |THE=id T-type three way part 1
11 12921003 |4EJe il (d5X ¢ 8) Vinylon oil tube (d5X &8) 0.2
12 | 41836616 |JHI%EFMESMA. 76 0il nozzle SM4.76 2
13 41809611 |8~y 1] Adjusting valve seat 1
14 12921002 |4EJe i (03X b 5) Vinylon oil tube (d3X d5) 0.2
15 001004 O O-ring 1
16 | 418530612 |ifTiiE4T Adjusting screw 1
17 41222002 |#F e Rubber stopper 1
18 S05116 | WZEFEM4 X8 Bolt M4 X8 2
19 10122005 | L% Hole plug 1
20 11436006 | fnjs 11 0iling port 1
21 41812653 |y K22 3R 0iling port mounting panel 1
22 11421006 |Jh%E 48X ¢ 10 0il tube $8X & 10 1
23 41812657 |HMEZEDI 5 Protective cover 1
24 S02039  |[#Z4TM4 X9 Screw M4 X9 2
25 | 41811606 | HLREZE 48 25 FEAR Insulating baffle 1
26 | 4183601700 |7E M 2H 1 Strainer components 1
27 12921002  |4EJE il (d3X ¢ 5) Vinylon oil tube ($3X d5) 0.3
28 41820301 |HREZRE Electromagnetic pump 1
29 | 407N01002 | HBUEERMA Self-locking nut M4 2
30 12921002 |4EJe i (03X & 5) Vinylon oil tube (d3X d5) 0.3
31 14222007 | F 5 5 Top cover rubber plug 1
32 10122005 | fL2E Hole plug 1
33 | 40322027 | ¥R ZE Rubber plug 1
34 | 41830656 |jHIE R 0il alarm 1
35 417530036 | MEHE (HEE B M5 X 12 Bolt (with washer) M5X12 2
36 | 41812514 |JhaE IR 0il pan mounting plate 1
37 | 41811228 |J#F 0il cup 1
38 S05120  |HEFEM5 X8 Bolt M5X8 4
39 11401020 | Rk Magnet 1
40 41812650 |JHEREF 7 0il tube clamp spring ¢7 1

28



G- ?éﬂé%ﬁ / Threading mechanism

29



G. FekIEH / Threading mechanism

= = _=N
’;?f Paﬁ._.:l,;o. ML NAME OF PARTS ﬁf A

1 41712077 |RE£E B MA Arm thread guide A 1

2 S04028 B24TM5 X 8 Screw M5X8 1

3 | 4171301400 |EIJe2k 2520 14 Pair thread gripper component 1

4 41712079 | £k 2%C Thread feeder C 1

5 S04028  |MEETM5 X8 Screw M5X8 1

6 S12001 20 B EMRETME X 8 Tip set screw M6XS8 1

7 41702031 | FAZRAHN Thread loosening pin 1

8 | 4181361200 |3=JeskasH At Main thread gripper component 1

9 418530611 |2&/a)iEHaAF Hook connecting hole 1

10 S04082  [HZATM3X6 Screw M3X6 1 41713301
11 41813611 |2k’ Hook 1 41722320
12 S05116 BEETM4A X 8 Screw M4X8 1 N01024
13 | 41813622 |jf4k S ansE Arm thread guide spring 1 41712082
14 41726014 |4FE Needle sleeve 1

15 41712078 |t £S5 mB Thread-crossing guiding part B 1

16 504028 BEETM5 X 8 Screw M5XS8 1

17 41719001 |Y)7] Cutter 1

18 504028 BEETM5 X 8 Screw M5XS8 1

19 41313013 |id 2R3 Thread-crossing shaft 1

20 | 417530302 |WEAE Criy HHE) M4 X 12 Bolt (with washer) M4X12 1

30



G283 H / Bobbin winder mechanism

H.

31



H. H2k3EE / Bobbin winder mechanism

Fs H5 -
No. Part. No. T AR
1 41831222 | HBhB42E #EBOSHITE
2 S05068 | HZA4EM5 X 20
3 | 407N01001 | BHEE RIS

NAME OF PARTS £

Automatic bobbin winder BOSHITE
Bolt M5X20
Self-locking nut M5

32



J1. PJ#IEE / Thread trimmer mechanism

33



J1. V43 E / Thread trimmer mechanism

);?f Paﬁﬁo_ FIWHLIR NAME OF PARTS ﬁ;ﬁ &VE
1 41830501 |BTZE HRg4:C Thread-cutting electromagnet C 1
2 | 417530306 |HEAE CHEECEDME X 15 Bolt (with washer) M5X15 2
3 41812507 | BY 28 A Gk 22 AR Mounting plate 1
4 | 417S30033 |HRET Gy BE) M4 X 8 Bolt (with washer) M4 X8 2
5 S05133  [#Z4TM4 X 12 Screw M4 X 12 2
6 41812508 |3 HEEHRC Spring hook plate C 1
7 11527001 |EAfupmdE Reset spring 1
8 11322003 | HHff 4k 5 pp 4 Electromagnet buffer 1
9 10112003 | &HAF HARI R Needle bar crank hoard 2
10 | 1150400200 | )28 ™ % il i 4144 Tangent cam crank component 1
11 | 116514003 | %14F AR 58 5 A 2% Positioning screw 1
12 11402051 | Y)£REKZ 4 Drive shaft for threading cutting 1
13 11327002 | #A5% Spring 1
14 11322002 | i Torsion spring end cover 1
15 11503004 | JJ R EhE Cutter drive shaft sleeve 1
16 42201526 | Y)£k %S Hh AR Tangent cam crank shaft 1
17 42203517 D)Lk i GhIHE Short sleeve for tangent crank 1
18 11303003 | PILkihE Tangent shaft sleeve 1
19 S05004  BZETM5X 14 Screw M5X 14 1
20 13104006 |74k ik Tangent crank 1
21 11505001 |3 Connecting rob 1
22 13128003 AT Connecting rod shim 1
23 | 113520001 |ZEFFR2ET Connecting rod screw 2
24 11511001 | B3} dh s 1E B H Drive crank stopper 1
25 42209596 | BTLZE J] 4R Rk Cutter carrier bearing 1
26 13107002 | BUZ JJ48 Cutter carrier 1
27 | 42212668 | SETTIZEEAR Partiality shank 1
28 S02031  MEETM3 X5 Screw M3 X5 3
29 13119004 5h7J Moving cutter 1
30 | 113517002 |zl )l 2 iRe] Fixed screw for moving cutter 2
31 S05133  |HRETM4 X 12 Screw M4X 12 2
32 41812646 | £ HRF4 AR Needle plate oil baffle 1
33 S04082  |HZATM3 X6 Screw M3 X6 4
34 41815011 |%FfLH & 1.8T2.0 Pinhole plate ¢1.8T2.0 1
35 | 417517001 |HZ4TSM2. 38 Screw SM2. 38 2
36 | 417515008 |HE4TMAX8 Screw M4 X8 4
37 41815601 |44k Needle plate 1
38 | 422530514 MEETSM1/8X 44 Screw SM1/8X 44 1
39 13112007 7% K Needle guard 1
40 13119001 & JJ Fixed cutter 1
41 | 113S17001 |WB4T Screw 1
42 | 114S11009 |$E:HRiZ4T Hanging board screw 1
43 41801222 | 5E J) 3 Fixed cutter bearing 1
44 S05048  BZETM4X 10 Screw M4 X 10 2
45 | 41822611 | 5E JI S A 1 0il baffle 1
46 | 417515008 |HEATM4X8 Screw M4 X8 1
47 41826611 |#414X10 Pin 4X10 1
48 41831801 |BhJ] R Shim 1
49 H05031 | #4PEIE6 Bead flange 1
50 42212555 | JiEhR e AL 2) Positioning hook 1
51 | 101S11011 |jiEhk & e /A i84] Positioning hook screw 1
52 41812296 | 5E J1 3 FEAER Fixed knife support skim 1
53 41812659 | PIZR T 35 AR Cover plate 1
54 | 417530025 |HE#E iy HE) M4 X 10DB Screw (with washer) M4X10DB 2

34



J2. PJzk3EE (1) / Thread trimmer mechanism (L)

39



J2. V]£k3EE (L) / Thread trimmer mechanism (L)

);?f Paﬁﬁo_ FEMLR NAME OF PARTS ﬁ;ﬁ B
1 41830501 |BTZE HRig4:C Thread-cutting electromagnet C 1
2 417S30306 | MEFs: CHEE)IM5 X 15 Bolt (with washer) M5X15 2
3 41812507 | BY LR HLREER 2 R Mounting plate 1
4 417530033 | WE4ET (HELPE ) M4 X 8 Bolt (with washer) M4XS8 2
5 S05133  |#Z4TM4 X 12 Screw M4 X 12 2
6 41812508  |SEEHEGHRC Spring hook plate C 1
7 11527001 | B 750 Reset spring 1
8 11322003 | HHfif 4k 25 pp 4 Electromagnet buffer 1
9 10112003 | 44T B AR AR Needle bar crank hoard 2
10 | 1150400200 |¥2& ™ %S iR 2H 44 Tangent cam crank component 1
11 116514003 | 414 B AR S 2 A7 A84ET Positioning screw of needle bar crank| 1
12 | 11402051  |§0£RIKzh 4 Drive shaft for threading cutting | 1
13 | 11327002 |5 Spring 1
14 11322002 |10 &g &5 Torsion spring end cover 1
15 11503004 | ) J]BK 5 il ik 2= Cutter drive shaft sleeve 1
16 42201526 | YLk ™% Hh AR Tangent cam crank shaft 1
17 11503005 | Pk dhiifihiE & Short sleeve for tangent crank 1
18 | 11303003 |§)&kihE Tangent shaft sleeve 1
19 S05004  MEETM5X 14 Screw M5X 14 1
20 11504001 | 4% Tangent crank 1
21 11505001 | iEFTF Connecting rob 1
22 13128003 |iEATE A Connecting rod shim 1
23 | 418520214 | HhfrdZ4T Screw 2
24 11511001 | BRzh Hh AR 1EBh Drive crank stopper 1
25 42209596 | BTZE TJ 4R Cutter carrier bearing 1
26 | 11501001 | ByZkJjse Cutter carrier 1
27 | 42212668 | RJEJISIER Partiality shank 1
28 S02031 BZETM3 X 5 Screw M3 X5 3
29 11319002 8417 Moving cutter 1
30 | 113517002 |zl )]l 2 i2e] Fixed screw for moving cutter 2
31 S05133 BZETM4 X 12 Screw M4X 12 2
32 | 41812646 | EMHRIE4IIIR Needle plate oil baffle 1
33 504082 B2ETM3 X 6 Screw M3 X6 4
34 41815011 |4FFL#RK & 1. 8T2.0 Pinhole plate & 1.8T2.0 1
35 | 417517001 |BZE4TSM2. 38 Screw SM2. 38 2
36 | 417515008 |#24TM4 X8 Screw M4 X8 4
37 41815601 | 4F#k Needle plate 1
38 | 41831801 |BhJJEEE Y Shim 1
39 HO5031 4 EE6 Bead flange 1
40 141801001 | 5E N7z 37 Jis Positioning hook bearing 1
41 | 141812022 | JEMEALE Positioning hook 1
42 S05004 BZETM5 X 14 Screw M5X 14 1
43 11312003 7% K Needle guard 1
44 11319001 |5E7J] Fixed cutter 1
45 141812021 |%E JJEMR Fixed cutter pressure plate 1
46 | 422530514 |MEETSM1/8X44 Screw SM1/8X44 1
47 136516003 | BEEESM9/64 X 40 Nut SM9/64 <40 1
48 | 114S11009 |H:HRiZ4T Hanging board screw 1
49 | 114S11009 | HEHIR4ET Hanging board screw 1
50 S05048  MEETMAX 10 Screw M4 X 10 2
51 417515008 |#Z£TM4 X8 Screw M4 X8 1
52 41826611 |#4F4X10 Pin 4X10 1

36



J2. PJzk3EE (1) / Thread trimmer mechanism (L)

37



J2. V)&k3#EE (L) / Thread trimmer

mechanism (L)

il I TR NAME OF PARTS MR e
No. Part. No. Amt.
53 41822611 |y 0il baffle 1
54 41812659 |14 1T 851k Cover plate 1
55 | 417S30025 |4 (544 PE) M4 X 10DB Screw (with washer) M4 X 10DB 2
56 | 41812296 | & JJ 3 JREARER Y Fixed knife support skim 1

38



K. 4435 / Thread wiper mechanism

21

22

39




K. H£k3EE / Thread wiper mechanism

);?f Paﬁﬁo_ FEMLR NAME OF PARTS ﬁ;ﬁ B
1 41830217  |F1£k L fiGE: Sweeping electromagnet 1
2 41822212  |DIEZEMEk D-shape cushion 1
3 41828212 |DIE#H D-shape washer 1
4 41811213 |HEWEEE Electromagnet cover 1
6 W01002 M3 F M3 washer 1
7 | 4181226100 |14k HLRAEk 2SR AL Mounting plate component 1
8 41822213  |ZEphik Buffer block 1
9 W01002 M3 F M3 washer 4
10 S04082 BZ2ETM3 X 6 Screw M3X6 4
11 41826215 |#5F Pin 1
12 41803223 |4 Copper washer 1
13 | 418520213 |#hH7d24]B Head screw B 1
14 41812264 | IRBHIEFT Drive swinging rod 1
15 41803225 | B Casing tube 1
16 41827212 | Torsional spring 1
17 | 418520212 |#hAzd24TA Head screw A 1
18 41812235 | FHLIEFT Sweeping connection rod 1
19 HO03057 TF 134 B[ 3 Split washer 3 1
20 | 4180421400 |§9£& dhiAR2HH: Sweeping crank component 1
21 H05006 48 5 washer 5 1
22 41827211 |HZ&4N Sweeping steel wire 1
23 | 41803220 |PugihiypE Spool washer 1
24 417515013 |#E%TM4 X5 Screw M4 X5 1
25 | 417S30302 B CHFEAREDIMA X 12 Bolt (with washer) M4X12 2
26 41845232 |THEREEKIT04 T-pipe coupling 1
27 S01591 BZ2ETM3 X 18 Screw M3X18 1
28 W01002 M3 M3 washer 1

40



L. MAZEEE / Tension

release mechanism

41




L. #AZk3EHE / Tension release mechanism

FFs

2
© |00 |||l || =[O

—_
o

11

=
Part. No.
41830464
41722020
W01001
N01024
L02071
H05029
W01009
41826220
41727013
114S11003
S10009

TR

A 2 R ARHV

2% AT

M4EE F

7N F IR R4

N S REMA X 18
4 E4

HJEl5

WAL AT

R
124T3/16-28 L=10
U] 3517 5 5 HRATM6 X 8

NAME OF PARTS Bk
Amt.
Thread-loosing electromagnet HV
Buffering washer
M4 gasket
Hex nut M4
Hex head bolt M4X18
Retainer ring E4
Washer 5
Thread—-loosing rod
Spring
Screw 3/16-28 L=10
Concave set screw M6XS8

— DN = = DN == = e

42



HIFEXEEH (T) / Control box mechanism (T)

% [ 7 7 7 7 777 777777777

43



M1, ¥ X3EE (T) / Control box mechanism (T)

= = B
’?j Paﬁ._.:l,;o. LK NAME OF PARTS fff &
1 41830015 YA HEFEALB Ystepper motor B 1
2 41833212 | FEHHHLHL Spindle motor 1
3 41833611 | A & AL Middle press foot motor 1
4 41833500 | XAZiZH HLAL X stepper motor 1
5 41830641 | ~BFEV2CP Display screen V2CP 1
6 41812655 |EIEFEARV2CP Electronic—controlled box V2CP 1
7 | 417530025 |#ZF4s (77 £ FE) M4 X 10DB Bolt (with washer) M4 X 10DB 4
8 41830645 | BYZRAEHV2CP Trimming module V2CP 1
9 41830646 | @A Hv2CP Expander module V2CP 1
10 41830644 | X EHV2CP Fan V2CP 1
11 41830642 | FAHrvacp Control box V2CP 1
12 41830643 | HLIEHV2CP Power panel V2CP 1
13 41812656 | HLIEFH FARV2CP Electronic—controlled box cover V2CP| 1
14 | 417530025 |#244 (77 £ F) M4 X 10DB Bolt (with washer) M4 X 10DB 6
15 41830611 | B KHFEV2CPFK XINGHUO control box V2CP 1
16 S02039  |BE%TM4 X9 Screw M4X9 2
17 41830621 |RFIDSIHRHH30 Radio frequency module H30 1
18 | 4181121800 |SHAiiEHL 23524114 RF module mounting shell assembly | 1
19 S04082 BZ2£TM3 X 6 Screw M3 X6 4
20 | 42230816 | ‘§£k3C Lead 3C 2
21 42230004 AL IEIE LA Sensor connectorA 2
22 42230005 |{& %2R Sensor connectorB 2
23 41730851 |f&)kas Sensor connector 2
24 | 42230512 | EHLPEIF LR Main power source switching line 1
25 41830213 |fH1ITk Gate—controlled switch 1

44



M2. HEISHEIEE / EBlectric control box

mechanism

°

I

45




M2, H¥HEIREE / Electric control box mechanism

?f Paﬁﬁo_ FIWHLIR NAME OF PARTS ﬁéﬁ B
1 41812616 | £k Snap—gauge 2

2 417530025 | A4 (i H4JE]) M4 X 10DB Bolt (with washer) M4X10DB 4

3 41812131 | ML4E )5 55 [ 52 # B Fixed palte 2

4 417S30025 | hEH4: (5 EE) M4 X 10DB Bolt (with washer) M4X10DB 4

5 304576  |HAL¥EAE LA Electric control cabinet subassembly| 1 | 4181261200
6 41812652 |4k Hi 2% 27 FEHR Relay mounting panel 1

7 S02039  |BRE4TM4 X9 Screw M4 X9 2

8 41828611 |V JEIM5 Plain washer M5 2

9 41830012 | X Fan 1

10 41811013 | XU M 2 Fan guard 1

11 407N01002 | H BiE M4 Self-locking nut M4 8

12 S02117 T S BB ATM4 X 50 Cross recess pan head screw 4

13 S05124 BEFEM5 X 16 Bolt (with washer) M5X50 4

14 | 41828611 |“F# M5 Plain washer 4

15 41831616 | IEREER Square magnet 2

16 S02039  |BRE£TM4 X9 Screw M4 X9 2

17 41811013 | XU M 2 Fan guard 1

18 S02039  |HZATM4 X9 Screw M4 X9 4

19 41811215 |HiZk Outlet 1

20 41845022 |HA M Air outlet 1

21 41811602 |£:##5040 Trunking 5040 1

22 | 41811602 | Z:fE5040 Trunking 5040 1

23 | 41811603 |£k##3030 Trunking 3030 1

24 | 41811604 |Zk##5030 Trunking 5030 1

25 417S30025 | hEF4: (5 EE) M4 X 10DB Bolt (with washer) M4X10DB 8

26 | 41831016 |& Hinge 4

27 | 407N01001 |H4ihEEEMS Self-locking nut M5 16

28 | 417S17852 |WE%IM5X 15 Screw M4 X9 16

29 304577 H A A ) Left door of electric control cubicle| 1 41812614
30 304578 AT Right door of electric control cubicle| 1 41812615
31 41831014 | HHJEHE S Electric control cubicle lock 1

46



P, ZZE3EH / Air pressure mechanism

47



P. ZE3EE / Air pressure mechanism

Fs

Gie)

No. Part. No. T B NAME OF PARTS ﬁéﬁ HiE
1 41845021 | XUEVC AR 100M6F Bi-pass manifold base 1
2 41845219 | /S FA1ELABPO2 Bspt male hollow plug 3
3 40736021  |#kPL802 Splice PL802 1
4 41845212 | HLREIEIAV110-06-B Solenoid valve 4
5 41845222  |MRLEEAPCA-01 YPCF-TPCF 8
6 42122001 | PrifddkKQ2P-04 Quick change plug KQ2P-04 1
7 421511013 | #Z#4EM4 X 35 Bolt M4X35 4
8 41845213 | H #100M Blank cap 100M 2
9 41845214 |74 & #¥PALO2 Silencer PAL02 2
10 417S30025 | HEFs: (5 EE) M4 X 10DB Bolt (with washer) M4X10DB 2
11 42236512 | H3LAPC8-02 Gas—type fitting APC8-02 1
12 42130096 | F-EhJF5<VHK3 Hand switch VHK3 1
13 40730024 | SR AL TAFAFR20001 Clean Air Conponent AFR20001 1
14 | 41845220 |SHAG-B Air gun AG-B 1
15 40736018 |BRLHIHAPC6-02 YPCF-TPCF 1
16 42211540 MEHESE6X4 Scroll collector 1
17 40736022 |\ HEJLAPGE Gas—type fitting APG6 1
18 42221503 | $8 Weasand &8 0.2
19 42221503 | & $8 Weasand &8 3.5
20 42221503 | <& $8 Weasand &8 3.5
21 41730022 | H R TR 4k Wiring of the solenoid valve 4
22 40736036 | EHELAPY4 (YA =) Gas—type fitting 4
23 41845223 |KE d4X2. 5iFEHIE Blue weasand $4X2.5 0.5
24 41845223 |\ &4 X 2. 5iFEH W Blue weasand &4X2.5 0.5
25 41845223 |KE &4 X 2. 5iFEH W Blue weasand &4X2.5 2.5
26 41845223 KB d4X2. 5iEHIE Blue weasand $®4X2.5 3
27 41845223 | SAF d4X 2. 5iEWE Blue weasand &4X2.5 1
28 41845224 |SAF ¢4 X 2. 5 Black weasand &4X2.5 3
35 41845224 | d4X2. 5B Black weasand &4X2.5 0.2
36 41845224 | d4X2. 5B Black weasand &4X2.5 0.2
37 41845224 |RE d4X2. 52 M Black weasand $4X2.5 3
38 41845224 |RE d4X2. 5B M Black weasand $4X2.5 3
39 41845223 |KE d4X2. 5iFEH A Blue weasand $4X2.5 0.5
40 41845224 | d4X2. 5 Black weasand &4X2.5 3.5
41 41845223 | &4 X 2. 5iFEHI W Blue weasand &4X2.5 3.5
42 41845224 KB d4X2. 5% Black weasand $4X2.5 4
43 41845223 |5 04X 2. 5iEW A Blue weasand &4X2.5 4

48



Bnﬁ'q”{éﬁ / Power supply equipment mechanism

[ DY
YA
H

Q. FE%

—

—1o 0 o pAFTr——

49



Q. BB LEE / Power supply equipment mechanism

s

Gae)

&

No. | Part. No. FAFBTR NAME OF PARTS Amt. &I
1 41812060 | HLJEJT %57 28 Power switch holder 1
2 417S30025 | hE 44 (5 T E]) M4 X 10DB Bolts (with washer) M4X10DB 1
3 S05118  |#2FEM4 X 16 Bolts M4 X 16 1
4 41828611 |F#A M5 Plain washer M5 1
5 42212620 | HE:4 Pothook 1
6 407N01002 | H BHIRLEM4 Self-locking nut M4 2
7 417S30025 | hE 44 (5 EE]) M4 X 10DB Bolts (with washer) M4X10DB 2
8 41830021  |FHZEHRAOL Patch board A0l 1
9 99200037 | $x il ds HL 2R Controller power cord 0.4
10 | 407N01001 | 4HHEERM5 Self-locking nut M5 2
11 S05124  |#2FEM5 X 16 Bolts M5X 16 2
12 41730022 | R R R 2k Solenoid valve connection 1
13 41830302 | HE] 4k H 2% Intermediate relay 1
14 41830303 | H[E]) 4k o 25 R Intermediate relay holder 1
15 41831617 | S PVC silicone fiberglass sleeving 1
16 41830631 | v HLZR Two core wire 1
17 417S30025 | M2 44 (5 E &) M4 X 10DB Bolts (with washer) M4X10DB 2
18 | 41811603 |£kf#3040 Slot 3040 1
19 40931008 | HEL L A T The motor seat cushion 2
20 | 41811604 | Zkf#5030 Slot 5030 1
21 | 42226812 |J'E4Y Clamping pin 1
22 | 41828611 | “FHEM5 Plain washer M5 3
23 S05133  |#ZFEM4 X 12 Bolts M4X12 2
24 S05063 | HEFEM4 X 25 Bolts M4 X 25 1
25 61910026 | it =UHC 28 [ 5 JEHC-101WP He-101wp fixed base 10
26 | 41711025 |HZEIE19 Cord grip 19 1
27 | 41711015 |HiZk#13.2 Cord grip 13.2 5
28 | 41711014 |HiZEJ6. 4 Cord grip 6.4 1
29 | 417530025 |4Ei% Ciiy#pE) M4 X 10DB Bolts (with washer) M4X10DB 7
30 | 41730070 |LED4T (TD-5) LED Light (TD-5) 1
31 | 41730070 |LED4T (TD-5) LED Light (TD-5) 1
32 41831625 | HELkik T Connection terminal 1
33 S01591  |[#24TM3 X 18 Screw M3X 18 1
41 41837611 |EHREZEEAS BRI Waming label electromagnetic pump 1
42 41837612 | =GR AR, High voltage electrical hazad labeling 2
43 | 41837613 |HE.LokRl Centroid label 2
44 41837614 | HLAKBH PRI Mechanical anti-collision labeling | 2
45 | 41837615 | HUEZRE S RIG Power cord labeling 1
46 20131063 | PR EEbrdE Waming label 1
47 | 41837101 | WMEIHTTFRL 0il regulation label 1
48 41837105 |iF A & FRas Transparent oil window label 1
49 | 41837106 |i% B A bR Transparent oil tank label 1
50 | 61910001 |KHLAF Great tie band 10
51 61910003 | /NLAF Small tie band 30

20



R. FAESRIEE / Operation interface mechanism

14

51



R. BEAEEEE / Operation interface mechanism

Fs
No.

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22

=
Part. No.
304058
S05218
417530025
41828611
41822012
40931008
407N01001
304057
417530306
41830215
41830214
41811216
41811214
41811215
41812061
W01001
407N01001
41828611
S05116
41812062
S05218
417530302

TR

PR V2% 48
W 7S FIEETMS X 22

W2 iy #4F8l) M4 X 10DB

-2 FEIMb

TR ]

HATL A

H B RS

7 B SCSR AR A A
A Cry H ) M5 X 15
SMFEH R

el <

FE A REHE 2 A4
IR &

B

TR EIRA
MAZEFy

H B REM5

-2 FEIMb
PEFEMA X 8
FFR & L ERB
7S FZETMS X 22
AL Criy ) M4 X 12

NAME OF PARTS

Operating screen V2 bracket
Inner hexagon screw MbX22
Bolt (with washer) M4X10DB
Flat washer M5
damping washer
The motor seat cushion
Self-locking nut M5
Display bracket assembly
Bolt (with washer)M5X15
Emergency stop button
Button switch
Switch plate frame assembly
Button switch box
Outlet
Switch box mounting panel A
M4 gasket
Self-locking nut M5
Flat washer M5
Bolt the M4X8
Switch box mounting panel B
Inner hexagon screw M5X22
Bolt (with washer) M4X12

#IE
4181241300

4181241000

02



T. KIEJHIZEE / Bxternal work clamp mechanism

53



T. KREMIEE / External work clamp mechanism

s

Gae)

=
e

No. | Part. No. FAFBTR NAME OF PARTS Amt. &I
1 41845015 |47 FERT <L 12-15D Cylinder 12-15d 1
2 41845231 | #3ASLA-M5 Splice ASL4-M5 2
3 S05330  |MEETM3 X 45 Screw M3X45 4
4 41803024 | K& GTEE 2% Large pressure foot cylinder coupling 1
5 S10007 [ 5 S M4 T M4 X 4 Concave end set screw M4 X4 4
6 41809213 | KJEEF S22 Large foot presser bar guide frame | 1
7 S05133 | #EFEM4 X 12 Bolt the M4X12 1
8 41802220 | K L AT High pin bar 1
9 41803030 | KJEATFHIE Presser bar bush 1 11403007
10 41816611 | KJEMME Big presser foot E 1
11 41812143 4% 40 Copper pipe mounting plate 1
12 S05192  |[#24TM3 X6 Screw M3X6 2
13 S05133 | HEFEMA X 12 Bolt M4X12 2
14 41821014 |4i%&D Copper pipe 1
15 41801064 |4 EAR Copper pipe clamp 1
16 | 417530033 | HEFE (717 248 M4 X 8 Bolt (with washer) M4X8 2
17 | 4073000900 |/& 785 4% Pressure governor 1
18 42230519 |k 4E SLM-5HLH-4 Micro connector M-5HLH-4 2
19 41816211 | KJEHB Big presser foot B 3
20 41811015 | KJEIC Big presser foot ¢ 3
21 41816031 | KD Big presser foot D 1
22 41728025 |“F#AJEL3. 5 Washer 2
23 | 41822101 |5 pzik Rubber pad 1
24 | 1252202600 ¥t 0il seal 1
25 | 141845005 |3 d4X $2.5 Hose $4X ¢2.5 0.2

o4



*ﬂ;@%ﬁﬁj\ / Table mechanism

IN

59



U. HLZEE 4 / Table mechanism

= = =N
’?j Paﬁ._.:l,;o. BIMEALHR NAME OF PARTS fff &
1 303072 |HLZEAHAfRC Rack component C 1 | 4183263000
2 304580 YA SH Y right rail seat 1 41832606
3 303898 JEHR 5 S R Backplane support 1 41801225
4 H05031 4 BEE6 Retaining ring E6 2
5 41826224 44T8X%X25 Pin 8X25 2
6 304579 Y/ SRR Y left rail seat 1 41832605
7 303897 | JEAR AT B Base front support 1 41801224
8 S05107 BEETM10 X 25 Screw M10X25 12
9 41826213 | [FIFEA4Y8 X 20 Cylindrical pin 8X20
10 304657 JEEAR S JHEC Support C in the bottom plate 1 41832625
11 | 417530304 |#ZA44 (v 248 M6 X 20 Bolt (with washer) M6X20 6
12 304584  |WLEEM Rack side cover 2 41812619
13 | 417530304 |44 CGriv 248 M6 X 20 Bolt (with washer) M6X20 12
14 304585  |WLAEHT Rack front cover 1 41812620
15 S05123 WS AT SLB24TME X 12 Hexagon socket head cap screw M5X 12| 3
16 41828611  “FFREIM5 Flat washer M5 3
17 41812070  HLAEJ5 S E ER Rack rear cover fixing plate 1
18 | 417S30302 HEFE iy k) M4 X 12 Bolt (with washer) M4 X 12 2
19 | 41831212  JHIEM20 Foot pad M20 4
20 42232502 | JHI%ES Casters 4
21 S05193  ME4TM8X 16 Screw M8 X 16 16
22 S05123 /S A [RIAE SLIZETME X 12 Screw M5X 12 16
23 41828611  “FFREIM5 Flat washer M5 16
24 S05107 BEETM10 X 25 Screw M10X25 4
25 | 417530304  #ZEHe Giir 28 M6 X 20 Bolt (with washer) M6X20 4
26 41812297 AR S HEE Y Shim 1
27 | 41812233  WIAEEAN; Shim 1

o6



V1. #BhEHIEE / Auxiliary platen mechanism

57



V1. B EHEE / Auxiliary platen mechanism

= = B
’?j Paﬁ._.:l,;o. LK NAME OF PARTS fff &

1 41832620 |3BhETHE (fF) Auxiliary countertop (left) 1
2 S05218 7S FREETMS X 22 Hexagon socket head cap screws M5X22| 6
3 40931008 | LA HE A Motor seat cushion 6
4 41812621 | R ITHAR L RER Spherical bearing mounting plate 8
5 407N01001 | B BiZREM5 Self-locking nut M5 6
6 S05218 A 7S R REETMS X 22 Hexagon socket head cap screws M5X22| 18
7 41812079 | A L AEER Hinge fixing plate 6
8 41828611 |“F-EEIM5 Flat washer M5 18
9 407N01001 | B A& REMS Self-locking nut M5 18
10 41831213 | &5 Hinge 5 inch 6
11 418S17211 | YiLIB4ETM5 X 6 Countersunk head screw M5X6 48
12 S05124  |#B4£M5X 16 Bolt M5X16 6
13 | 418520601 |HH{7HZEETMS Axle screw M8 8
14 | 41824602 | < iHHAMI4L fiE Spherical bearing M14 left-handed | 4
15 | 418516605 |#2ERIM1477 e Nut M14 left-handed 4
16 | 41802603 | 44T Support rod 4
17 418516604 |MZHEIM1445 fiE Nut M14 right-handed 4
18 | 41824601 | F<FifhAMI44 iE Spherical bearing M14 right hand 4
19 | 417530036 | #RE iy 24PE) M5 X 12 Bolt (with washer) M5X12 8
20 | 41832621 |H#iBhETH (F) Auxiliary countertop (right) 1
21 41811601 | N7SMAMEFEMERE 24 55 Hexagon bolt M5 dust cover 28
22 S05068  HEETM5 X 20 Screw M5X 20 4
23 304587 £ H B Countertop splice board 2 41812623
24 | 407N01001 |H4ihEEEMS Self-locking nut M5 4

58



V2. ﬁﬁfﬁ’ﬁ’l{éﬁ / Front desk mechanism

59



V2. BIEHZEE / Front desk mechanism

e

Z
© 00~ O O v~ W b+~ 0O

DO DN DN D)D) DN = = = = e e = e
OO WD+ O WO N0 O kW~ o

5
Part. No.
41832622

S05068
41832624
S05068
41812644
S05124
41831011
41828611
407N01001
41812624
407N01001
S05068
42231512
41828611
407N01001
418516014
41828612
417530037

304575

304574
417530036
41832623

S05068
407N01001
41811601

W01009

T BIR

B 5 TH A2 iR
H2ATM5 X 20
H&6&
B2ATM5 X 20
VAREREN TSR
BEAEM5 X 16
A4~}

P2 PEIMS

=kt EaTH

Fe AR
EELES53T
BEATM5 X 20
JEE I B

T2 BEIMb

=L EaTH
EACIR LM
1 [E]

BEAEM6 X 14

BT 5 T A SCHE R
A6 TH 22 S48
WA Criy 3B M5 X 12
BT 5 T AT B
BEETM5 X 20
=L EaTH

P 7S A IR AEMB R 4 55
5

NAME OF PARTS

Front panel left panel
Screw M5X20
Opening and closing table
Screw M5X20

Opening and closing table limit plate

Bolt M5X16
Hinge 4 inch
Flat washer M5
Self-locking nut M5

Left and right board splice board

Self-locking nut Mb
Screw M5X20
Compression clamp
Flat washer M5
Self-locking nut Mb
Knurled threaded sleeve M6
Washer
Bolt M6X 14
Front right support plate
Front side left support plate
Bolt (with washer) M5X12
Front panel right panel
Screw M5X20
Self-locking nut M5
Hexagon bolt M5 dust cover
Washer

HE
Amt.

— O = = DD R DD R R = 0000 DD DD 00

=
NIk o o

&k

41812608
41812607

60



W1, H‘ﬁgﬁ@zm’%ﬁ / Thread breakage detector mechanism

61



Wi, WreRBEN3EE / Thread breakage detector mechanism

FFs

=2
o

0| |o o | oo [ ¢

=
Part. No.
41711054
42212837
62800016
41711053

S04078

W01001
62800009
417530025

THHBAR

FRIRAR N 48 %%
TR AR

S 26 500 (0. 2mm)
fRIRAR AN 8 2%
BEATMA X 8

M4EE F

B S 2% 1mm2

IR (s 24 8]) M4 X 10DB

NAME OF PARTS

Insulator in sensor
Induction of copper
Single core wires (0.2mm)
Insulator outside sensor
Screw M4 X8
M4 gasket
Single strand wire lmm2
Bolt (with gasket) M4X10DB

HE

Amt.

— ot = = = = — =

i

62



W2. WS3EEE / Blow mechanism

63



W2. RS IEE / Lower shaft mechanism

Fs
No.

1
2
3
4
5
6
7
8

5
Part. No.
417515008
41821621
41821622

N0O1013
W02025
W01002
41845232
S01591

THABAR

B24TM4 X 8
WA E A
WAHES
B2 REM3
M35
M3
TIEFEKIT04
PEATM3 X 18

NAME OF PARTS

Screw M4 X8
Blow copper tube left
Blow copper tube right
Nut M3
M3 washer spring
M3 washer
T-pipe coupling
Screw M3X18

HE
Amt.

— = DD === DN

i

64



X2. FEHIFEDIEE / Control box mechanism

65



X2, ¥#H|4D3EE / Control box mechanism

FFs

=2
o

— =
— e © 0N o o w o =«

LW W W W W NN DN DN DNDND DN DN DN DN = = = = = =
B WD = OO 0NN o0 R WD =IO OO0 O W N

5

Part. No.
41830619

41830617
41830620
41830618
41830616
41811607
505218
41812179
421517009
41830651
421513052
42211508
41812611
417530025
417530302
41842631
41830652
41830653
41830654
41842632
41842633
41830655
41842634
417530025
41830615
502039
41830622
4181121800
504082
41730851
41730851
42230512
41830213
40330056

MR
Y5t AL OR5%)
ERHEVINON )
Hh D 3t ETL CR58)
X5t AL CR5%)
SN AN )
B B B
BEATM5 X 22
PN TN T
BZATM5 X 10
PO
BRET CHYHOMA X 18
F2 AR e
K T HE
BR A (77 24 8]) M4 X 10DB
AL Cry B8 M4 X 12
B
FHR
KB
SRR
F
JE R
JA B HLBH
AR
BRAE (77 24 8]) M4 X 10DB
KEEHE
BZAETMA X 9 (PE4R)
RFIDI A H30 (K 5)
SRS 22 2 e 2
BZETM3 X 6 (FE4R)
XA& Ay
VA& A
F HYETT S Z (6MD
RPN
N )

NAME OF PARTS

Y stepper motor (Dahao)
Spindle motor (Dahao)

Medium pressure foot stepper motor (Dahao)

X stepper motor (Dahao)
Display (Dahao)
Display mount
Screw M5 X22

Dahao display installation board

Screw M5X10
Interface board
Screw (with pad) M4X18
Interface board washer
Dahao electronic control panel
Bolt (with washer) M4X10DB
Bolt (with washer) M4X12
Substrate
Motherboard
Driver board
Heterogeneous radiator
Cover
Back plate
Starting resistor
Foreboard
Bolt (with washer) M4X10DB
Dahao Electronic Control
Screw M4X9 (nickel plated)
Radio frequency module H30

RF module mounting shell assembly

Screw M3X6 (nickel plated)
X sensor
Y sensor
Main power switch line (6M)
Seizure switch
Programm—DAHAO

2
e

=
»—AHHHHHHH@%N%%»—A%»—AN»—A»—A»—A»—A»—A»—AE

—_
[\

— == = = S = = DN

=
B

66



X3. HZELEE'H / Point pen mechanism

11—

67




X3. H%EHE / Point pen mechanism

= = B
’?j Paﬁ._.:l,;o. LK NAME OF PARTS fff &
1 41708002 |'Z4PEB Tight circle B 1
2 S10019 BZ2£TM6 X 6 Screw M6X6 2
3 41722020 | HLRER G vk B Electromagnet buffer washer 1
4 41845231  |#23LASL4-M5 Connector ASL4-M5 2
5 S05119  |EF2M4 X 20 Bolt M4X20 2
6 41809304 | S G Cylinder block 1
7 41830304 | <HELCMDD16 X 25 Cylinder CMDD16X25 1
8 N02030  [BERIM8X 1 Nut M8X1 1
9 41827302 | B Point pen Spring 1
10 41811302 |sEEES Point pen Refill 1
11 | 418516304 | S2EFT48IE Point pen lock cap 1
12 41730022 | FE R 10 R 2 Solenoid valve wiring 1
13 41845222 |WELHIEAPC4A-01 Screw thread straight through APC4-01| 2
14 41845212 | HHREIRI4V110-06-B The electromagnetic valve 4V110-06-B| 1
15 41845224 | S ¢4 X2. 5B Windpipe $4X2.5 Black 3
16 41845223 |5 04X 2. 5iEHHE Windpipe ¢$4X2.5 Clear Blue 3

68



X4, JRZKMIEE / Bottom line detection mechanism

69



X4, R MIEE / Bottom line detection mechanism

Sind s ZH4LK NAME OF PARTS B b Req
No. Part. No. Amt.
1 | 14183000400 |Jie £ 46 4% B 23 Sensor of bottom line detection 1
2 413514012 | /S A R AT S 24T Hexagon socket head cap screw 1
3 | 421S13012 |#24TM4 X 10 (G5 #) Screw M4 X 10 (with pad) 2
4 41812693 | {%& /2% 7 Z5B Support of sensor 10
5 NO1013  |/NFfHBEEM3 Hex nut M3 1
6 413514012 | /S A AT S 24T Hexagon socket head cap screw 2
7 41812692 |28 48 Sopport of controller 1
8 NO1013 | /NAIIRBEM3 Hex nut M3 2
9 | 421S13012 |[#RETM4X 10 Gy ) Screw M4 X 10 (with pad) 2
10 41821631 |4i%&E copper tube E 1
11 41812170 | WA E AR Pressure plate of blow copper tube 1
12 413514012 | N S A EIAE SR 084T Hexagon socket head cap screw 2
13 40736036 | SEHELAPY4 (Y2 =J8) Gas—type fitting 1
14 | 41845224 |RE d4X2. 5 Windpipe $4X2.5 Black 0.1
15 | 41818621 | FifitRihA Double bobbin A 5

15 141818009 | JEZRH 1. 3fZHARE 1.3 bobbin of Bottom line detection 5







Z+ B (T) / Accessories (T)

e

Z
[¢]

— =
e =N c REN B PRISI RIS CRE SR

LW W W W W W W W W wWw wWw w w WD DD DD DDNDDDNDDDNDDNDDND DN DN DN = = = = = =
O© 00~ 3 O U1 OO Ok W HFH O WO O O O kW = OO © 00O Ok w N

40
41
42
51
52

H5
Part. No.

10131004
10131003
10131002
30131007
20131046
30131010
30131012
20131047
20131056
41712355
30131005
30131006
20131051
42211812
40730010
40736001
41712009
41816211
41811015
10818501
13818002
42217503
11411029
11631008
1011101200
915305
41830017
42230553
40330056
42230854
42226812
42212800
42212820
417517852
42231101
41731015
41831615
141831017
141831018
141831019
141831020
41831621
41831622
41831623
20131077
20131076
1013100700
41816031
12921006
42131008
417530025

FEFELRK

1222 7] (V1N
1222 7] ()
1222 7] (K)

WS AT (1. 5mm)
WAAIRF (2mm)
W 7S AT (2. 5mm)
WS AT (3mm)
WS AT (4mm)
W 7S AT (5mm)
B iR & PR 22 )
P F (6mm~ 7mm)

P F (8mm~ 10mm)
BT

Bk S 43
R
ROk
AR

KE B

KIEHIC
FR00605. 609 KAR
B (1. 31%)
WLEFDP X 5 9t

N N

ik

AR
T
AR
Iz (2 K)
KB A

U

Je A

IRHER
IR
IEETM5 X 15
BAE R A
TEFEHLIEPFFEB
iIRENRERELS
X[ 25 5 A 2 B A4 4
XA ZH S HE AR A
XA ZH S F# 4R B
XA ZH SRR C
FFEA90C

FH 3% 15 FH 30 B 5V 2CP

R A 5 BT 45 R 5%)

20X 1548
15X 94%
LR
K HID

YEfe e (06X ¢ 8)

TH57 (1005%,)

BEFE iy 248 M4 X 10DB

NAME OF PARTS

Screwdriver (Small)
Screwdriver (Middle)
Screwdriver (Big)

Inner hexagon wrench (1. 5mm)
Inner hexagon wrench (2mm)
Tnner hexagon wrench (2. 5mm)
Inner hexagon wrench (3mm)
Inner hexagon wrench (4mm)
Inner hexagon wrench (5mm)
Special screwdriver needle plate
Wrench (6mm—7mm)
Wrench (8mm—10mm)
Tweezers
Head support
Spiral windpipe
Screw thread casing Connector
Finger guard
Big presser foot B
Big presser foot C
Bobbin 605.609 Big bobbin
Bobbin (1.3 multiple)
Needle DPX5 9#
Syringe
0il can
0il tank assembly
Industrial white oil
Electronic tag card
Dongle
Dongle—DAHAO
USB
Clamping pin
Plastic pallet
Transparent pallet
Screw M5X 15
Operating screen carton
Pattern machine accessory box B
Front plate accessory box C
X synchronization band module box
X module cardboard A
X module cardboard B
X module cardboard C
Part sample 90C
Electronic control manual V2CP
Electronic control manual (DAHAO)
20X 15 bag
15X9 bag
Thread frame assembly
Big Presser Foot D
Vinylon tubing (&6X &8)
Desiccant
Bolt (with washer) M4X10DB

HE
Amt.

o= = R W W W W O

o
w — W wW |
S|Pl TS,

— = OT DN = = = DN DN e

o
w Do
ol

&

%)

72



Y. IE‘:/E\A_‘%%% / Gauge parts list

@..\

=’/ @ O

L N ¥

7

73




Y. THE—%E / Gauge parts list

s
No.
1

=L Do

[u—
[u—

13
14
15
16
17
18
19
31
32
33

5

Part. No.
41816031

41816211
41811015
41816611
41815011
41815022
41815012
41815013
41815612
41815613
41815614
41815615
42215502
42216505
41816022
141816001

FHHEBR

KD

KN BB

KHEHIC

KIEIE

EHFLBR & 1. 8T2. 0
EHFLIR & 1. 8T2. 5
EHFLB & 1. 6T1. 6
EHFLBR & 2. 0T1. 6
B FLAR2. 0T2. 0
EFFLAR2. 0T2. 5

B FLAR2. 5T1. 5

B FLAZ3. 0T1. 5
EHFLB & 1. 8T1. 3
s

R RE2. 0 (B IR4R)
Y7 ki

NAME OF PARTS

Big Presser Foot D

Big Presser Foot B

Big Presser Foot C

Big Presser Foot E

Pinhole
Pinhole
Pinhole
Pinhole
Pinhole
Pinhole

Pinhole of plate ¢2.5T1.5
Pinhole of plate ¢3.0Tl.5
Pinhole of plate ¢ 1.8TI1.3

of
of
of
of
of
of

plate
plate
plate
plate
plate
plate

& 1.8T2.0
b 1.8T2.5
b 1.6T1.6
b 2.0T1. 6
¢ 2.0T2. 0
b 2.0T2.5

Middle Presser Foot

Presser Foot 2.0 (preventing down leakage)

Presser Foot for quilting

=
el

o
’_"_"_"_"_"_"_"_"_"_"_"_"_"_"_"_‘E

=
B

74



AT a2 A

T EIEEIEIEMIT
Leading in global sales

400-887/6-858
www.chinajack.com

You

JACK SEWING MACHINE CO.,LTD.

29 3 Elton Madh 2019

RRETHNRDBRA JACK SEWING MACHINE CO.,LTD.
HrIgSaMmIXYFRE15S No. 15 Airport SouthRoad, Jiaojiang District, Taizhou, Zhejiang, PRC
FH 1E :0086-576-88177788 88177789 TEL: 0086-576-88177782 88177767  E-mail: sales@chinajack.com
£ B :0086-576-88177758 FAX: 0086-576-88177787 www.chinajack.com
FRAERS  Q/TK007-2017 Standard code of the products:Q/TK 007-2017

FBRNBEEH , BRASTIER , ISLHERE You will be not informed if the file has been revised. Please set sample as standard.



	封面MT-90C模板机
	空白页面
	目录
	A、机体台面
	A1、机体部分
	A1、明细表分

	A2、主台面部分
	A2、主台面部分


	B、上轴针杆装置 
	B1、上轴装置 
	B1、上轴装置 明细表

	B2、针杆装置
	B2、针杆装置


	C、送料装置
	C1、X送料装置
	C1、X送料装置

	C2、X送料装置（驱动）
	C2、X送料装置（驱动）

	C3、Y送料装置
	C3、Y送料装置

	C4、Y送料装置(驱动)
	C4、明细表

	C5、压紧夹具装置
	C5、明细表

	C6、夹扣夹具装置
	C6、夹扣夹具装置


	D、抬压脚装置
	D、抬压脚装置

	E、下轴装置
	E下轴

	F、润滑装置
	F1、供油润滑装置
	F1、供油润滑装置

	F2、旋梭供油装置(T)
	F2、旋梭供油装置


	G、穿线装置
	G、穿线装置

	H、卷线装置
	H、卷线装置

	J、切线装置
	J1、切线装置
	J1、切线装置

	J2、切线装置(L)
	J2切线装置L


	K、扫线装置
	K扫线装置

	L、松线装置
	L松线装置

	M、控制装置
	M1、控制箱X装置
	M1控制箱X装置

	M2、电控柜装置
	M2电控柜装置


	P、空压装置
	P、空压装置

	Q、电器部品装置
	Q、电器部品装置

	R、操作界面装置
	R、操作界面装置

	T、大压脚装
	T、大压脚装置

	U、机架部分
	U、机架部分

	V、台面装置
	V1、辅助台面装置
	V1、辅助台面装置

	V2、前台面装置
	V2前台面


	W、
	W1、断线感应装置
	W断线感应

	W2、底线吹气装置
	W2底线吹气装置


	X、控制箱、点笔
	X2、控制箱D装置
	X2、控制箱D装置

	X3、点笔装置
	X3点笔装置

	X4、底线检测装置
	空白页面


	Y、工模具一览表
	Y、工模具一览表

	Z、附件(T)
	Z、附件

	未标题



